



Q 10000個の質問と回答

20個の質問と回答

10000個の質問と回答

20個の質問と回答

10000個の質問と回答

10000個の質問と回答 10000個の質問と回答

14







Cupwind OEM / ODM



## TEST REPORT



BS21087-0435  
Page 3 of 4

SHENZHEN JIEFUMA TRADING CO., LTD  
NO.415 RUNLIAN BUILDING, SHENZHEN ROAD,  
HENGGAO, 518115, SHENZHEN, CHINA

LAB LOCATION: SHENZHEN  
LAB NUMBER: BS21087-0435

APPROVED BY: [Signature]  
CC: emma@cupwind.com

DATE IN: APR 07, 2021  
MOD. LOG IN: /  
DATE OUT: APR 13, 2021  
TESTER: [Signature]  
PAGE: 3 of 4

Cali 65 Pro AS

| OVERALL RATING |   |
|----------------|---|
| PASS           | X |
| FAIL           |   |
| DATA           |   |

### TESTING FOR CA 85 LEAD & CADMIUM ON NON-FOOD BEVERAGE GLASSWARE-EXTERIOR

|                      |                               |                         |              |
|----------------------|-------------------------------|-------------------------|--------------|
| Sample Description:  | IRIDESCENT COATING CANDLE JAR | P.O. No.:               | /            |
| Manufacturer:        | CUPWIND COOPERATED FACILITY   | Style:                  | /            |
| Buyer:               | BSY                           | Country of Origin:      | CHINA        |
| Country of Origin:   | CHINA                         | Country of Destination: | USA          |
| Color:               | IRIDESCENT                    | SKU Number:             | ITEM# 8090   |
| Brand name:          | CUPWIND III                   | Charge Vendor:          | Yes: X No: / |
| Re-test:             | Yes: / No: X                  |                         |              |
| Previous Report No.: | 17                            |                         |              |

### EXECUTIVE SUMMARY:

| Test content                                                 | Result Rating |
|--------------------------------------------------------------|---------------|
| CA 85 Lead & Cadmium on non-food/beverage glassware-exterior | Meet Pass     |
| ASTM F2175-20 (Sec. 4.2 (NA))                                | Pass          |
| Thermal shock                                                | Pass          |

### REMARK:

1. No enclosed protocol for test results in this report.

10000

20

20

20

